

山东省人造板产品质量检验中心(聊城)

检验报告(续页)

No. FTZ230174

共2页 第2页

| 序号 | 检验项目 | 单位 | 标准要求 | 检测结果 | 单项判定 |
|----|-----------------|----|------|------|------|
| 1 | 吸水厚度膨胀率(48h), % | / | / | 4.0 | 合格 |
| 2 | 吸水厚度膨胀率(24h), % | / | / | 1.7 | 合格 |

以下空白

